


Chesapeake Bay TMDL
Watershed Implementation Plan

District of Columbia

Department of the Environment

November 29, 2010



District of Columbia Watershed Implementation Plan
for the Chesapeake Bay Total Maximum Daily Load
November 2010

Acknowledgements

The District Department of the Environment (DDOE) would like to acknowledge and thank the following
groups who assisted DDOE in preparing its Watershed Implementation Plan. We are thankful to: DC Water,
USEPA Region I1l, EPA’s Chesapeake Bay Program Office; EPA’s contractor Tetra Tech for help in preparing
the plan; and Metropolitan Washington Council of Governments for help in presenting the plan to stakeholders.

We would also like to thank our District and Federal stakeholders, such as dedicated staff in DDOE, DC Water,
[...]
On a separate track, the Chesapeake Bay-wide TMDL (to be issued in December 2010) is designed to address
two segments identified by the District of Columbia as impaired. The tidal Anacostia River (DCATF) is listed
as impaired for TSS and BOD. The Upper Potomac River (DCPMSO0O0E) is listed as impaired for pH. TMDLs
have already been developed for the Anacostia River impairments, as listed above. The pH TMDL is required to
be completed by the EPA based on the Kingman Park Civic Association v EPA consent decree (2000). Low pH
impairment in the upper Potomac River is directly related to the Chesapeake Bay water quality improvement
because low pH is a result of excess nutrients. The excess nutrients cause algal blooms, which lower the pH.
Due to the link between excess nutrients and low pH, EPA sought and received a formal extension of the
District of Columbia TMDL Consent Decree in order to complete the Upper Potomac River pH TMDL on the
same schedule as the Chesapeake Bay TMDL. According to the EPA, “establishment of a Potomac River pH
TMDL is directly linked to the establishment of the Chesapeake Bay TMDL because of their common impairing
pollutants (nutrients) and hydrologic connection... [therefore] DC has asked EPA to establish the Potomac River
pH TMDL” (USEPA 2009b).



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

4 Nutrient and Sediment Sources

Across the entire Chesapeake Bay watershed, nonpoint source agriculture is the largest source of nutrients and
sediment to the Chesapeake Bay, with point sources contributing the second highest amount of nutrients and
forests being the second highest contributor of sediment. Figure 2 through Figure 4 break down the
contributions from each sector for total nitrogen, total phosphorus and sediment.

Within the heavily urbanized District of Columbia, there is no agricultural land use, and point sources contribute
94 percent of the nitrogen, 75 percent of the phosphorus and 62 percent of the sediment load (Chesapeake Bay
Program Office Watershed Model Phase 5.3). The remaining load is almost entirely from nonpoint source
pollution. Forestlands and atmospheric deposition on non-tidal waters (non-tidal water deposition) contribute a
nearly negligible amount of nutrients and sediment to the overall load. Figure 5 through Figure 7 show a
detailed breakdown of the general source sector contributions of nutrients and sediment in the District based on
the Watershed Model Phase 5.3 2009 Progress Scenario (CBPO 2010).

Source Sector Contributions to Total
Nitrogen in the Chesapeake Bay
Watershed

1%

M Agriculture

W Urban runoff

mPS

B Septic

m forest

® Non-Tidal Water
Deposition

Figure 2. Source Sector Contributions to Total Nitrogen in the Chesapeake Bay Watershed.



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

Source Sector Contributions to Total
Phosphorus in the Chesapeake Bay
Watershed

1%

W Agriculture

W Urban runoff

mPS

m forest

m Non-Tidal Water
Deposition

Figure 3. Source Sector Contributions to Total Phosphorus in the Chesapeake Bay Watershed.

Source Sector Contributions to Sediment in
the Chesapeake Bay Watershed

M Agriculture
W Urban runoff
mPS

m forest

Figure 4. Source Sector Contributions to sediment in the Chesapeake Bay Watershed.



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

Source Sector Contributions to Total

Nitrogen in the District of Columbia

0.1%
0.5%

W Urban runoff
HPS
m forest

B Non-Tidal Water Deposition

Figure 5. Source Sector Contributions to Total Nitrogen in the District of Columbia.

Source Sector Contributions to Total
Phosphorus in the District of Columbia

0.5% - _0.3%

B Urban runoff
mPS
m forest

H Non-Tidal Water Deposition

Figure 6. Source Sector Contributions to Total Phosphorus in the District of Columbia.



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

Source Sector Contributions to Sediment in
the District of Columbia

2.4%

B Urban runoff
mPS

forest

Figure 7. Source Sector Contributions to Sediment in the District of Columbia.

4.1 Point Sources
4.1.1 Blue Plains Wastewater Treatment Plant and Combined Sewer System (CSS)

The largest contributor to the nutrient loads in the District, and a significant contributor to sediment loads, is
municipal wastewater and stormwater from the Blue Plains Advanced Wastewater Treatment facility. Blue
Plains is a regional wastewater treatment facility serving portions of Montgomery and Prince George’s counties
in Maryland, Fairfax and Loudon counties in Virginia, all of the District of Columbia and Dulles International
Airport (DC DOH 2004). All of the District’s wastewater is transported to the Blue Plains Wastewater
Treatment plant.

In addition to wastewater, Blue Plains also handles stormwater originating in the District of Columbia through
its combined sewer system (CSS).

Some of the combined (sanitary) sewer and stormwater flow from the CSS flows to Blue Plains for primary
treatment before being discharged to the Potomac River. During dry weather, all flows are routed to Blue Plains
for treatment before being discharged to the Potomac River. During wet weather flows, if the treatment capacity
at Blue Plains is exceeded, then excess flow - a mixture of stormwater and sanitary waste - is discharged directly
to the Anacostia River, Rock Creek or the Potomac River (DC WASA 2010a). Roughly one-third of the District
is served by the CSS. This system was constructed over 100 years ago (DC WASA 2010a). Figure 8 outlines
the area served by the CSS. The CSS conveys both sanitary wastewater and stormwater. There are currently 53
combined sewer overflow (CSO) outfalls in the District (DC WASA 2010a). DC Water has in place plans for
system improvements and CSO eliminations, which will allow the nutrient and sediment loads from CSOs to
drop significantly (DC DOH 2004). These system upgrades are discussed in detail in Section 7.1. The primary
pollutant concerns from CSOs are bacteria and biochemical oxygen demand (BOD) (DC DOH 2004).

10



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

The 2007 NPDES Permit Modification summarizes the Blue Plains facility, its treatment technologies and
outfalls (EPA 2007), as stated below:

“The Blue Plains Waste Water Treatment Plant consists of the following treatment technologies:

Primary Treatment - a waste water treatment process that allows particles which float or settle to
be separated from the water being treated. At Blue Plains, this process includes the following
processes: raw wastewater pumping; grit removal; grease separation and primary sedimentation.
Solids removed from the process are treated by digestion, elutriation and dewatering.

Secondary Treatment - is a waste water treatment process used to convert dissolved or suspended
materials into a form which can be separated from the water being treated. This process usually
follows primary treatment by sedimentation. At Blue Plains, secondary treatment is
accomplished by means of a modified-aeration step-feed activated sludge process. The secondary
treatment facilities are comprised of aeration basins, secondary sedimentation basins, sludge
return and wasting systems, the secondary blower facilities with associated blowers and diffusers
and pumping stations. At Blue Plains carbon is reduced by use of coarse bubble diffused aeration
and the plant uses chemical precipitation for phosphorus removal.

Biological Nitrogen Removal (BNR) - a process whereby ammonia nitrogen is converted to
nitrate nitrogen. The process also includes denitrification facilities for nitrogen removal, filtration
for effluent polishing and chlorination for effluent disinfection. Blue Plains retrofitted existing
facilities to enable full plant BNR operation in the spring of 2000.

Nitrification - an aerobic process in which bacteria change the ammonia and organic nitrogen in
waste water into oxidized nitrogen (usually nitrate). The second stage biological oxygen demand
(BOD) is sometimes referred to as the “nitrification stage,” first stage BOD is called the
“carbonaceous stage.” Blue Plains employs sparged air turbines for oxygenation.

Denitrification - an anaerobic process that occurs when nitrite or nitrate ions are reduced to
nitrogen gas and bubbles are formed as a result of this process. The bubbles attach to the
biological flocs and float the flocs to the surface of the secondary clarifers. This condition is
often the cause of rising sludge observed in secondary clarifiers or gravity thickeners. At Blue
Plains, the denitrification facilities are able to treat the entire plant flow under limited conditions
of process load and temperature.

Filtration and Disinfection and Dechlorination - includes multimedia filtration of nitrified
effluent and disinfection of the filtered effluent by chlorination and dechlorination prior to
discharge.

Solids Process - includes gravity thickening and anaerobic digestion of primary sludges, air
flotation thickening of waste activated and chemical sludges, vacuum filtration of the thickened
and digested sludges and direct off-site disposal of the vacuum filter cake...

...Phosphorus Removal - Iron salts including ferric chloride, ferrous sulfate and liquid alum may
be added to the unit process as follows: primary sedimentation, secondary treatment, nitrification
and effluent filtration...

“The Blue Plains Wastewater Treatment Plant is the largest advanced waste water treatment
plant in the world. It covers 150 acres, has a design capacity of 370 million gallons per day
(mgd), and a peak capacity of 1,076 million gallons per day. The collection system includes
1,800 miles of sanitary and combined sewers, 22 flow-metering stations, nine off-site wastewater
pumping stations and 16 stormwater pumping stations within the District. Separate sanitary and
storm sewers serve approximately two-thirds of the District. In older portions of the system, such
as the downtown area, combined sanitary and storm sewer systems are prevalent...

11



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

....During wet weather, the plant flow capacity varies depending upon whether or not the peak
flow [1036 mgd] occurs for greater than or less than four (4) hours. The plant has two discharge
points, Outfalls 001 and 002.

Outfall 002, which discharges to the Potomac River, is the principle discharge point. Treatment
for this outfall includes primary treatment, secondary treatment, nitrification, biological nitrogen
removal, filtration, disinfection and dechlorination. Outfall 001 functions as an excess flow
conduit and is used to avoid hydraulic overloads to the plant during wet weather. Although flows
vary, effluent from Outfall 001, which also discharges to the Potomac River, receives primary
treatment, disinfection and dechlorination. Outfall 001 has been characterized as a CSO-related
by-pass, pursuant to the 1994 Combined Sewer Overflow Policy (“CSO Policy™).

The treatment plant and sewer system discharge to the Potomac and Anacostia Rivers, Rock
Creek and tributary waters. In its Water Quality Standards (WQS), the District of Columbia has
designated these streams for primary contact recreation, aesthetic enjoyment, aquatic life, water
oriented wildlife, raw water source for industrial water supply and for navigational use...”

In addition to Outfall 002, which treats only sanitary wastewater, and Outfall 001, which is considered a
CSO-bypass with primary treatment and disinfection/dechlorination, there are 53 permitted CSO outfalls
throughout the District, which discharge untreated water directly to the Anacostia and Potomac Rivers
and Rock Creek.

12



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

Figure 8. Drainage boundaries for the CSO, MS4 and direct drainage (Other).

13



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

4.1.2 Municipal Separate Storm Sewer System (MS4)

The District of Columbia has a NPDES MS4 permit issued by the US EPA to allow the discharge of stormwater
from the MS4 area to the Potomac and Anacostia Rivers and associated tributaries. Roughly two-thirds of the
District is served by the MS4; see Figure 8. Unlike the CSS, the MS4 is designed to convey only stormwater.
Typically, the pollutant loads in the stormwater originate from nonpoint sources. Stormwater runoff moves over
the land and collects land-based pollutants, including sediment and nutrients, and carries them to the storm
drains (DC DOH 2004). At this point, these nonpoint sources of pollution become point sources because they
have entered a discrete piped conveyance system. Nonpoint sources of pollution are discussed in further detail
in Section 4.2

“The MS4 permit addresses the management of all stormwater that enters the storm sewer system for
conveyance to receiving water bodies. In addition to managing the MS4 infrastructure with mapping, modeling
and maintenance activities, the MS4 permit includes numerous activities designed to reduce the pollutants that
are washed from the District’s land area into storm drains during rain events” (DC DOH 2004).

4.1.3 Nonsignificant Industrial Facilities

There are 9 nonsignificant industrial dischargers in the District of Columbia. A detailed discussion of the
nutrient and sediment loading from these facilities is discussed in Section 7.3. There are additional minor
permitted stormwater discharging facilities within the District that have been aggregated with the MS4 and into
the “Others” category, discussed in Section 4.2.

4.1.3.1 Washington Aqueduct

Historically, the Dalecarlia Water Treatment Plant, managed by the Washington Aqueduct, has been a
significant source of sediments to the waters of the District (DC DOH 2004). The Washington Aqueduct is a
division within the Army Corp of Engineers that manages the Dalecarlia Plant. The Dalecarlia Reservoir is a
46-acre earthen basin where roughly half the sediments settle out from the water as part of initial phase in the
water treatment process (USEPA 2008). According to the current Washington Agueduct NPDES permit, issued
to the Army Corps of Engineers, once a residuals handling facility is complete, discharges from the
sedimentation basins will no longer be permitted, except for occasional low-volume non-process waste
discharges (USEPA 2008).

The 2008 NPDES Permit Reissuance Fact Sheet describes the facility (USEPA 2008):

“The United States Corps of Engineers owns and operates the Dalecarlia and McMillan Water
Treatment Plants which supply potable water to approximately one million residents in the
District of Columbia, Arlington County, the City of Falls Church and portions of Fairfax County
and Maryland. The plants provide water at cost to the Wholesale Customers, which is the District
of Columbia, Arlington County and the City of Falls Church, Virginia. The Wholesale Customers
approve the capital construction budget and are responsible for depositing sufficient funds with
the Aqueduct to cover their proportional share of the total cost of running and funding
improvements at the Aqueduct.

An act of Congress created the Washington Aqueduct Division water supply system in the mid-
1800’s with the construction of the Great Falls Dam and intake, which is located in Maryland on
the Potomac River. There is a second intake at Little Falls, also located in Maryland which the
Corps uses intermittently. Water flows by gravity from the Great Falls intake to a forebay
adjacent to the Dalecarlia Reservoir. From the forebay, a low-lift booster pump station pumps
water into the Dalecarlia Reservoir. The Little Falls pumping station can also deliver water
directly to the Dalecarlia Reservoir.

14



District of Columbia Chesapeake Bay TMDL Watershed Implementation Plan

The Dalecarlia Reservoir is a 46-acre earthen basin which serves as a pretreatment reservoir for
the two water treatment plants. Approximately 51% of the untreated sediments, which are
naturally occurring solids in the raw water taken from the Potomac River, are separated from the